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No.2019(X) 07159

CUSTOMER: Changzhou Zhongtian Fireproof Decorative Sheets Co., Ltd

SAMPLES FOR TESTING

Name: Phenolic Compact Laminate

Manufacturer: Changzhou Zhongtian Fireproof Decorative Sheets Co., Ltd
Brand: /

Appearance: Color: Grey

Thickness: 12 mm

DATE OF RECEIPT: 2019-05-05 /2 I AL
ISSUE DATE: 2019-07-265

THIS REPORT COMPRISES 2 PAGES.
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TESTING RESULTS

No.2019(X) 07159

No. Test Item Unit Result Test Method
1 Tensile strength MPa 134 GB/T 17657-2013 4.24
Water absorption &
2 (23°C, 24h) Yo 0.36 GB/T 17657-2013 4.6
3 Rockwell hardness (R) / 126 GB/T 3398.2-2008
4 Flexural strength, MPa 133.4 GB/T 17657-2013 4.7
5 |88 unnotched Qgact| ;R 124 (C) GB/T 1843-2008
strength
6 Compressive strength MPa 267 GB/T 1041-2008
T
e C 8.0X10% _GB/T-1036-2008
expansion (-30°C~30C) P Y I
8 | Release of formaldehyde |  mg/L 0.4 /[\GB/T17657-20134.58
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